CRANKCASE FOR MV AGUSTA F4 1000S 2004

CRANKCASE  for MV Agusta F4 1000S 2004
 
(1)  8000A2162
CRANKCASE SET Part information
(1)  8A00A0619
CRANKASE SET Part information
 
(2)  800092465
(2)  8A0092465
COVER BLOW-BY Part information
 
(3)  800087792
GASKET
 
(4)  8D00B2684
SCREW TEF M8X1.25-L95
 
(5)  8A0067545
SCREW
 
(5)  8A0067545
SCREW
 
(6)  8B0067545
SCREW
 
(7)  800099476
SCREW TEF M8X1.25X130
 
(8)  8A0091697
SCREW TEF M8X1.25X60
 
(9)  8V0067545
SCREW TEF M6X1X135 CH8
 
(10)  800064988
WASHER, ESPECIAL D11XD6,1XE1,
 
(11)  800062729
SCREW
 
(12)  800007719
BUSH, CARTER COVER, 16X10MM
 
(13)  8A0051549
PIN, GUIDE, 13X8MM, CRANKCASE
 
(14)  800086119
BUSH, CRANKCASE, 27X12MM
 
(14)  800086119
BUSH, CRANKCASE, 27X12MM
 
(15)  800081412
COVER, LARGE, SEALING, CRANKCA
 
(16)  800081317
ROD BEARING, 1-3-4-6 A Part information
 
(16)  800081317
ROD BEARING, 1-3-4-6 A Part information
 
(16)  800081317
ROD BEARING, 1-3-4-6 A Part information
 
(16)  800081317
ROD BEARING, 1-3-4-6 A Part information
 
(16)  8A0081317
ROD BEARING, 1-3-4-6 B Part information
 
(16)  8A0081317
ROD BEARING, 1-3-4-6 B Part information
 
(16)  8A0081317
ROD BEARING, 1-3-4-6 B Part information
 
(16)  8A0081317
ROD BEARING, 1-3-4-6 B Part information
 
(16)  8B0081317
ROD BEARING, 1-3-4-6 C Part information
 
(16)  8B0081317
ROD BEARING, 1-3-4-6 C Part information
 
(16)  8B0081317
ROD BEARING, 1-3-4-6 C Part information
 
(16)  8B0081317
ROD BEARING, 1-3-4-6 C Part information
 
(17)  800081316
RED CRANKSHAFT BEARING Part information
 
(17)  800081316
RED CRANKSHAFT BEARING Part information
 
(17)  8A0081316
BLUE ROD BEARING, 2-5 B Part information
 
(17)  8A0081316
BLUE ROD BEARING, 2-5 B Part information
 
(17)  8B0081316
YELLOW ROD BEARING, 2-5 C Part information
 
(17)  8B0081316
YELLOW ROD BEARING, 2-5 C Part information
 
(18)  8000B2746
PLUG, DIN 908 M16X1,5
 
(18)  8000B2746
PLUG, DIN 908 M16X1,5
 
(18)  8000B2746
PLUG, DIN 908 M16X1,5
 
(19)  800089426
WASHER, 22X16,3X1,2MM
 
(19)  800089426
WASHER, 22X16,3X1,2MM
 
(19)  800089426
WASHER, 22X16,3X1,2MM
 
(19)  800089426
WASHER, 22X16,3X1,2MM
 
(20)  800081409
STAND, OIL FILTER
 
(21)  800087300
BEARING
 
(22)  800081422
BEARING
 
(23)  800086737
WASHER, FIXAÇÃO DO ROLAMENTO
 
(24)  800028327
SCREW
 
(25)  800098405
BEARING
 
(26)  800089440
PIPE, GEAR LUBRICATION
 
(27)  800081413
RETAINER, BEARING
 
(28)  8000A2170
STUD BOLT, EXHAUST, CYLINDER H
 
(29)  8000A2171
STUD BOLT, INTAKE, CYLINDER HE
 
(30)  8000A1087
BEARING, SECONDARY AXLE, RNU41
 
(31)  800092470
(31)  80B092470
STAY, OIL COOLER Part information
 
(32)  8H00B2681
SCREW, M6X1 CH8 RP
 
(32)  8H00B2681
SCREW, M6X1 CH8 RP
 
(33)  8A0031106
WASHER, DE BORRACHA (ORING) 20
 
(34)  800023116
O RING
 
(35)  800040872
O-RING
 
(36)  800069769
CONE-SHAPED PLUG
 
(37)  800094896
CAP, RUBBER, SCREW, 2
 
(38)  62N015682
WASHER, 28X22,3X1MM
 
(39)  800099105
(39)  8A00B3288
CLUTCH COVER Part information
 
(40)  8000B7751
OIL CHECK WINDOWS
 
(41)  800080691
GASKET, CLUTCH COVER
 
(42)  8C0019590
PIN, CLUTCH COVER, 15X5MM
 
(43)  8E00B2681
SCREW, M6X1X20 CH8
 
(43)  8E00B2681
SCREW, M6X1X20 CH8
 
(44)  80A0A5147
CAP, OIL
 
(45)  8A0023120
RING, RUBBER, OIL COVER, 26,65
 
(46)  80A086728
(46)  80B0B3436
COVER INSPECTION, CRANKSHAFT Part information
 
(47)  800094626
GASKET, RPM GEAR COVER, F4
 
(48)  800092469
(48)  80B092469
 
(49)  800087786
SUMP GASKET
 
(50)  800089422
GUARD
 
(51)  8A00B2681
SCREW, M6X1
 
(52)  800007719
BUSH, CARTER COVER, 16X10MM
 
(53)  800096747
PLUG, OIL, M22X1,5MM
 
(54)  8A0091697
SCREW TEF M8X1.25X60
 
(55)  8E00B2695
SCREW, DA TAMPA DA CARCAÇA DO
 
(56)  8000A3019
(56)  8000A4765
Part number Description
# 1
8000A2162
CRANKCASE SET
# 1
8A00A0619
CRANKASE SET
# 2
800092465
COVER
# 2
8A0092465
COVER BLOW-BY
# 3
800087792
GASKET
# 4
8D00B2684
SCREW TEF M8X1.25-L95
# 5
8A0067545
SCREW
# 6
8B0067545
SCREW
# 7
800099476
SCREW TEF M8X1.25X130
# 8
8A0091697
SCREW TEF M8X1.25X60
# 9
8V0067545
SCREW TEF M6X1X135 CH8
# 10
800064988
WASHER, ESPECIAL D11XD6, 1XE1,
# 11
800062729
SCREW Not available
# 12
800007719
BUSH, CARTER COVER, 16X10MM
# 13
8A0051549
PIN, GUIDE, 13X8MM, CRANKCASE
# 14
800086119
BUSH, CRANKCASE, 27X12MM
# 15
800081412
COVER, LARGE, SEALING, CRANKCA
# 16
800081317
ROD BEARING, 1-3-4-6 A
# 16
8A0081317
ROD BEARING, 1-3-4-6 B
# 16
8B0081317
ROD BEARING, 1-3-4-6 C
# 17
800081316
RED CRANKSHAFT BEARING
# 17
8A0081316
BLUE ROD BEARING, 2-5 B
# 17
8B0081316
YELLOW ROD BEARING, 2-5 C
# 18
8000B2746
PLUG, DIN 908 M16X1, 5
# 19
800089426
WASHER, 22X16, 3X1, 2MM
# 20
800081409
STAND, OIL FILTER
# 21
800087300
BEARING
# 22
800081422
BEARING
# 23
800086737
WASHER, FIXAÇÃO DO ROLAMENTO
# 24
800028327
SCREW
# 25
800098405
BEARING
# 26
800089440
PIPE, GEAR LUBRICATION
# 27
800081413
RETAINER, BEARING
# 28
8000A2170
STUD BOLT, EXHAUST, CYLINDER H
# 29
8000A2171
STUD BOLT, INTAKE, CYLINDER HE
# 30
8000A1087
BEARING, SECONDARY AXLE, RNU41
# 31
800092470
SUPPORT
# 31
80B092470
STAY, OIL COOLER Not available
# 32
800062730
8H00B2681
SCREW, M6X1 CH8 RP
# 33
8A0031106
WASHER, DE BORRACHA (ORING) 20
# 34
800023116
O RING
# 35
800040872
O-RING
# 36
800069769
CONE-SHAPED PLUG
# 37
800094896
CAP, RUBBER, SCREW, 2
# 38
62N015682
WASHER, 28X22, 3X1MM
# 39
800099105
800099105 Not available
# 39
8A00B3288
CLUTCH COVER
# 40
800073529
8000B7751
OIL CHECK WINDOWS
# 41
800080691
GASKET, CLUTCH COVER
# 42
8C0019590
PIN, CLUTCH COVER, 15X5MM
# 43
8E00B2681
SCREW, M6X1X20 CH8
# 44
80A0A5147
CAP, OIL
# 45
8A0023120
RING, RUBBER, OIL COVER, 26, 65
# 46
80A086728
80A086728 Not available
# 46
80B086728
80B0B3436
COVER INSPECTION, CRANKSHAFT
# 47
800094626
GASKET, RPM GEAR COVER, F4
# 48
800092469
OIL SUMP
# 48
80B092469
OIL PAN
# 49
800087786
SUMP GASKET
# 50
800089422
GUARD
# 51
800062725
8A00B2681
SCREW, M6X1
# 52
800007719
BUSH, CARTER COVER, 16X10MM
# 53
800096747
PLUG, OIL, M22X1, 5MM
# 54
8A0091697
SCREW TEF M8X1.25X60
# 55
800060577
8E00B2695
SCREW, DA TAMPA DA CARCAÇA DO
# 56
8000A3019
8000A3019 Not available
# 56
8000A4765
8000A4765 Not available
Here are all the parts relating to the CRANKCASE of your 2004 F4 1000S. These are all genuine parts to assure you the best possible repair which will last.
We use cookies on our site to collect statistics on visits. By clicking on I accept or by continuing on this site you accept the use of these cookies. More infos...